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Table. Current Guideline Recommendations for Venous
Thromboembolism Prevention in Hospitalized Patients
With Coronavirus Disease 2019

Recommendation

American College of
Chest Physicians

International Society on
Thrombosis and Hemostasis

Prophylactic-dose LMWH;
half-therapeutic-dose
LMWH can be considered if
patient is high risk

Prophylactic-dose LMWH

Patient/setting
Critically ill

Prophylactic-dose
LMWH

Non-critically ill Prophylactic-dose

LMWH or fondaparinux

Extended prophylaxis
not recommended

After discharge LMWH/DOAC for up to 30d

can be considered if high

/ thrombosis risk and low
Intrinsic pathway activation > C Extrinsic pathway activation bleeding risk
FXa Nonhospitalized Routine prophylaxis not  Routine prophylaxis not
recommended recommended
Intrinsic and Extrinsic pathway : m__ o
activation results in clotting factor - ) n— _ . 2 ) B
T T e AT N EEEETE Plesmin DG aad R Abbre_\natlons. DOAC, direct oral anticoagulant; LMWH, low-molecular-weight
Fibrinogen Fibrin — | fikrin clot degradation products | heparin.

FLOW CHART: ANTICOAGULATION THERAPY FOR COVID-19

Mild | No Anticoagulation
s =]
Low l—-l VTE risk®
High Prophylactic dose®
Moderate No Anticoagulation
Pneumonia, Symptoms
SPO2: 90-94%, Low |—.' Prophylactic dose* |
RR 24 — 30/min N
Low H WTE risk®
| High ’—-I Intermediate dose® |
High |I » Prophylactic dose*® |
Sewvere [ Critical
Pneumonia, Symptoms Bleeding risk*
SPO2 <90, AR > 30 /min Low | I Prophylactics I
No VTE risk®

ISTH Scorez 5* or
high-risk features

High |—-| Intermediate” I

Therapeutic dose®

*HAS-BLED Score
® Padua Score

*Look for high risk features If parameters needed for 5TH Score are
not available [e.g. increasing ferritin, CRP, oxygen need, D-dimer]

Awithhold anticoagulation: Current or recent
bleeding, Platelet count < 50000 / pliter

PROPHYLACTIC DOSE
Enoxaparin: 40 mg 5C once a day
UFH: 5000 IU 5C twice a day
Apixaban: 2.5 mg twice a day
Rivaroxaban: 10 mg once a day

INTERMEDIATE DOSE
Enoxaparin: 60 mg 5C once a day [or]
40 mg 5C twice a day
UFH: 5000 IU subcutaneous thrice a day
[or] IV infusion [target aPTT 50 -70 sec]

THERAPEUTIC DOSE
Enoxaparin: 60 mg 5C twice a day
UFH: IV infusion [target aPTT 70-110 sec]
Apixaban: 5 mg twice a day
Rivaroxaban: 10 mg twice a day




